PARDS Lot

e —
PART No. | PART DESCRIPTION SECTION QUANTITY
F101 FLOOR HULL F 1
F102-1 SIDE HULL - PORT F 1
F102-2 SIDE HULL - STARBOARD F 1
F103-1 FRONT SEAT F 1

' F103-2 GUSSET FRONT SEAT LH F 1
F103-3 GUSSET FRONT SEAT RH F 1
F104-1 REAR SEAT F 1
F104-2 GUSSET REAR SEAT F 1
F104-3 GUSSET REAR SEAT F 1
F105 WEB F 2
F106 GUSSET F 2
F107 INSTRUMENT PANEL F 1
F111 STUD F 1
F112 DRAG STRUT U/C F 2
F113 TUBE AILERON F 1
F115 CONNECT TUBE AILERON F 1
F117 PULLEY F 4
F118 BRACKET - PULLEY F 4LH 4RH
F119 STRAP FUEL TANK F 1
F120B STRAP FUEL TANK F 1
F121 BRACKET JACKSHAFT F 1
F122 BRACKET FLAP AILERON F 1
F123 LEVER FLAP F 1
F124 BRACKET FLAP DETENT F 1
F125 DETENT FLAP F 1
F126 FLAP LEVER CHANNEL F 1
F127 FITTING DRAG STRUT F 2
F134 LEG NOSE WHEEL W/ASSY. F 1
F135 LEG NOSE WHEEL S/ASSY. F 1
F136 TRAILING LINK F 2
F139B SPACER F 2
F140B SPACER F 2
F141 FRONT HANGER TUBE F 2
F142 REAR HANGER TUBE F 2
F143 HANGER DIAGONAL TUBE F 2
Fl44 SPACER STUD F 1

12th FEBRUARY, 1990 C/RM - CD 1-1



PARTS LIST

PART No. PART DESCRIPTION SECTION QUANTITY
F145 BRACKET FUEL TANK F 1LH 1RH
F146 RUDDER PEDAL F 2LH 2RH
F148 SUPPORT NOSE LEG F 1
F150 BELLCRANK RUDDER F 1
F153 BRACKET HANGER TUBE F 2
F155 BACKING PLATE F 2
F156 U BOLT U/C F 2
F157 BACKING PLATE U/C F 2
F158 BACKING PLATE U/C F 2
F159 SPACER NOSE WHEEL F 1
F160 BACKING PLATE F 1
F163 HINGE RUDDER PEDAL F 4
F164 BACKING PLATE F 8
F165 TORQUE TUBE LEVER W/ASSY. F 1
Fi67 GUSSET HULL F 2
168 GUSSET TORQUE TUBE I 4
Fl1e9 HANDLE F 6
F170 HANDLE F 2LH 2RH
F171 HANDLE F 2
F172 CATCH PLATE F 6
F173 BRAKE PEDALS F 1LH 1RH
F174 PYLON SIDES F 2
F175 GUSSET F 1
F176 GUSSET F 1
F177 GUSSET F 1
F178 GUSSET F 1
F179 RUDDER TELEFLEX BRACKET W 1
F181 BRACKET FLAP LEVER ¥ 1
F182 TUBE JACKSHAFT F 1
Fi83 HORN JACKSHAFT F 1
F184 HORN JACKSHAFT F 1
F190 TUBE F 2
F191 HANDLE F 2
F194 U/C S/ASSY. F 1
F197 ELEVATOR TELEFLEX BRACKET W 1
F199 PULTRUSION ROD F 4

12th FEBRUARY, 1990 C/RM - CD 1-2



PARTS LIST

PART No. PART DESCRIPTION SECTION QUANTITY
F200 AXLE S/WELD ASSY. F 1LH 1RH
F201B THROTTLE PIVOT PLUG F 2
F202 NYLON WEAR PAD F 1
F203 BEARING NOSE WHEEL F 1
F204 FUEL FILTER F 1
F205 FUEL TANK OUTLET F 1
F206 FUEL TANK SIDE PORT F 1
F207 FUEL TANK SIDE STARBOARD ¥ 1
F208 FUEL TANK TOP F 1
F209 FUEL TANK BOTTOM F 1
F210 FUEL TANK FRONT F 1
F211 FUEL TANK BACK F 1
F212 BRACKET SAIL ATTACH F 1
F213 BOOM TUBE W 1
F214 REAR SEAT BELT ATTACH F 2
F216 BACKING PLATE F 2
F217 BACKING PLATE F 2
F218 TATLPLANE BACKING PLATE T 2
F219 TATILPLANE BACKING PLATE T 2
F220 BOOM KEY/STOP W 2
F221 INTENTIONALLY LEFT BLANK
F224 SPACER F 6
F225 TANG RUDDER PEDAL F 4
F2276 TUBE AILERON F 1
F227 INSERT DRAG STRUT F 2
1 F228 FUEL VALVE TORQUE TUBE F 1
I'229B FUEL LEVER ARM F 1
F230 FUEL LEVER ARM F 1
F231 CANOPY HOOP FRONT F 1
F232 CANOPY HOOP FRONT F 1
F233 CANOPY HOOP FRONT F 2
F234 GUSSET CANOPY FRONT F 2
F235 GUSSET CANOPY FRONT F 2
F236 HINGE (FRONT CANOPY) F 1

12th FEBRUARY, 1990 C/RM - CD 1-3



PARTS LIST

PART No. PART DESCRIPTION SECTION QUANTITY
F238 CANOPY SIDE (REAR) F 2
F239 CANOPY SIDE (REAR) F 2
F240 CANOPY TUBE (REAR) F 2
F241 CANOPY GUSSET (REAR) F 2
F242 GUSSET CANOPY (REAR) F 2
F243 HINGE (REAR CANOPY) F 2
F244 SCREEN (REAR CANOPY) F 2
F246 PANNIERS F 2
F247 POD F 1
F248 PANNIER SUPPORTS F 8
F249 SHROUD F 1
F250 SHROUD HOOP F 1
F251 LEVER GUIDE F 1
F252 BEARING (JACKSHAFT) F 2
F253 NOSE WHEEL SUPPORT F 1
F254 NOSE WHEEL SUPPORT F 1
F256 BEARING TORQUE TUBE F 3
F258 PITOT TUBE r 2
F260 BEARING HOUSING (JACKSHAFT) F 1
F261 PITOT TUBE CONNECTOR F 1
F262 BOOM SUPPORT REAR W 1
F263 PLATE - BOOM SUPPORT W 1
F264 SPACER ELEVATOR/TELEFLEX BRACKET F 2
F265 SENDER MOUNTING PLATE F 1
F266 FUEL TANK SPOUT F 1
F267 FAIRING — PYLON FRONT F 1
F268B SHIM F 2
F269 FUEL VENT PLATE F 1
F270 BRACKET FUEL TANK SUPPORT F 2
¥271 PLATE FLAP TENSION SPRING F 1
F277 SERTAL NUMBER PLATE F 1
F279-1 CONTROLSTICK STOP F 1
F279-2 CONTROLSTICK STOP F 1
F280 GLASS ANGLE F 4
F281 GLASS ANGLE F 2
F282B FUEL VALVE MTG. PLATE F 1

12th FEBRUARY, 1990 C/RM - CD




PARTS LIST

PART No. PART DESCRIPTTON SECTION QUANTITY
F284B VALVE TORQUE TUBE SUPPORT F 1
F285 FUEL DRAIN PLATE F 1
F287 BRACKET CONTROL STICK F 2
F288 CONNECT TUBE THROTTLE F 1
F289 FLOOR WELL F 1
F290 CONTROL STICK F 2
F291 PULLEY F 2
F293 CONNECT TUBE STICK F 1
294 SPACER PULLEY F 4
F295 SPACER PULLEY F 2
F298 SPACER CONNECT TUBE F 2
F305 SPACER WHEEL BEARING F 2
F306 SPACER BRAKE F 2
F310 HUB WHEEL DRUM F 2
F311 BUSH BRAKE LEVER F Z
F312 BRAKE PIVOT F 2
F313 WASHER AXLE F 2
F315 BRACKET RUDDER CABLE T 2
F317 PULLEY BLOCK ASSEMBLY F 1
F318 SPACER RUDDER PEDAL F 2
F319 CHANNEL CABLE F 2
F320 GLASS ANGLE F 2
F321 GLASS ANGLE F 1LH 1RH
F322 GLASS ANGLE F 2
F323 WASHER AXLE F 2
F327 SPACER U/C F 4
328 SPACER BELLCRANK & W 3
F329 BEARING BELLCRANK & W 3
*F330 PLATE - IGNITION SWITCH E 1 single
*F348 PLATE - IGNITION SWITCH E 1 dual
F331 STYROFOAM PACKER F 1
F332 INLINE ADJUSTER PLATE F 2
SF103 SCREEN F 1

Only one of these items are used per kit (single/dual refers to

ignition type engine)

12th FEBRUARY, 1990

C/RM - CD




PARTS LIST

PART No. PART DESCRIPTION SECTION QUANTITY
T102 HORN ELEVATOR T 1
T103 GUSSET ELEVATOR/RUDDER HORN T 2LH 2RH
T104 CONTROL STOP RUDDER T 1
T105 HINGE RUDDER T 2 PAIRS
T107 SUPPORT RUDDER STOP T 2
T108 TAIL FIXING PINS T 3
T109 PAD ELEVATOR STOP W 2
T110 HORN RUDDER T 1
T111 L.E. TUBE TAILPLANE PORT T 1
T112 L.E. TUBE TAILPLANE STARBOARD T 1
T113 T.E. TUBE TAILPLANE PORT T 1
T1l14 T.E. TUBE TAILPLANE STARBOARD T 1
T115 CHANNEL TAILPLANE T 2
T117 FIN TAILPLANE T 2
T118 RIB TAILPLANE T 2
T119 SLEEVE TAILPLANE PORT T 1
T120 SLEEVE TAILPLANE PORT T 1
T121 SPACER TAILPLANE STARBOARD T 1
T122 SLEEVE TAILPLANE STARBOARD T 1
T123 GUSSET TAILPLANE T 2LH 2RH
T124 GUSSET TAILPLANE T Z2LH 2RH
T126 GUSSET TAILPLANE T 2LH 2RH
T127 GUSSET TAILPLANE T 4
T128 GUSSET TAILPLANE T 4
T129 INSERT TAILPLANE T 1
T133 L.E. TUBE ELEVATOR T 1
T134 T.E. TUBE ELEVATOR T 1
T135 CHANNEL ELEVATOR T 1
T136 RIB ELEVATOR T 2
T137 RIB ELEVATOR T 2
T138 RIB ELEVATOR T 4
T139 RIB ELEVATOR T 2
T140 GUSSET ELEVATOR T 8
T141 GUSSET ELEVATOR T 4
T142 GUSSET ELEVATOR T 2
12th FEBRUARY, 1990 C/RM - CD 1-6




PARTS LIST

PART No. PART DESCRIPTION SECTION QUANTITY
T143 GUSSET ELEVATOR T 4
T144 GUSSET ELEVATOR T 4
T146 L.E. TUBE FIN T 1
T147 T.E. TUBE FIN T 1
T148 RIB FIN T 4
T149 GUSSET FIN T 4
T150 GUSSET FIN T 4
T151 TAILSKID INSERT T 1
T152 TAILSKID T 1
T153 TAILSKID T 1
T154 L.E. TUBE RUDDER T 1
T155 T.E. TUBE RUDDER T 1
T156 CHANNEL RUDDER T 1
T157 RIB RUDDER T 1
T158 RIB RUDDER T 1
T159 RIB RUDDER T 1
T160 RIB RUDDER T 1
T161 GUSSET RUDDER T 2
T162 GUSSET RUDDER T 2
T163 GUSSET RUDDER T 2
T164 GUSSET RUDDER T 2
T165 GUSSET RUDDER T 2
T167 INSERT TAILPLANE STARBOARD T 1
T168 BRACKET FIN SUPPORT T 1
T169 TRIM TAB ELEVATOR T 1

12th FEBRUARY, 1990 C/RM — CD

1-7




PARTS LIST

12th FEBRUARY, 1990

PART No. PART DESCRIPTION SECTION QUANTITY
W100 WING S/ASSY. CENTRE W 1
w101 WING S/ASSY. OUTER W 1LH 1RH
w106 WING PIN W 4
w107 PIN EXTRACTOR W 1
W12l HINGE BRACKET AILERON W 6
W125 TORQUE PLATE WING W 4
W131 HINGE BRACKET AILERON W 4
w132 HINGE BRACKET FLAP & AILERON W 10 PAIR
w133 HINGE BRACKET FLAP W 1LH 1RH
W135 HINGE BRACKET FLAP W 4
w138 HORN FLAP W 2
Wlah TORQUE TUBE FLAP W 1
Wil46 CONNECT ROD FLAP W 2
Wi49 HORN FLAP W/ASSY. W 3
W151 BRACKET WING BELLCRANK W 2
W152 TUBE AILERON W 2
w153 TUBE AILERON W 2
W154 INSERT ATLERON TUBE F&Ww 10
Wi61 BELLCRANK BRACKET SUPPORT W 1LH 1RH
w165 HINGE BRACKET FLAP W 2
W173 ATLERON/FLAP GUSSET W 4
W1l74 ATLERON/FLAP GUSSET W 4
W175 ATLERON/FLAP GUSSET W 4
Wl76 ATLERON/FLAP GUSSET W 4
w177 FLAP L.E. W 2
w178 FLAP T.E. W 2
w179 RIB FLAP W 8
W180 RIB FLAP W 2
w181 RIB FLAP W 4
w182 BEARING PUSH/PULL TUBE W 2
C/RM - CD 1-8




PARTS LIST

PART No. PART DESCRIPTION SECTION QUANTITY
w183 HINGE BRACKET AILERON W 1LH 1RH
W185 DRAG PLATE WING W 2
w188 FLAP STOP PAD W 2
W189 INSERT AILERON TUBE W 2
Wiol RIB CAP CENTRE WING W 4
W1l92 TORQUE PIN WING W 2
w193 FLAP TELEFLEX BRACKET W 1
W195 CENTRE WING TRAILING RIB W 4
W196 TRATILING EDGE CENTRE WING W 1
w197 COMPRESSION STRUT CENTRE WING W 3
w199 REAR RIBS WING W 12
w200 REAR SPAR WING W 2
w201 DRAG SPAR WING W 2
w202 SPACER REAR SPAR W

W203 WING TIP W 1LH 1RH
W205 PANEL BOOM CENTRE WING W 1
W206 PANEL PYLON CENTRE WING W 3
w208 PLATE AILERON CONTROL STOP W 4
W213 COVER CENTRE WING W 1
w218 BELLCRANK W 2
W219 SPINE ANGLE W 8
w220 BRACKET AILERON HINGE W 3LH 3RH
w221 HORN AILERON W 2
w222 GUSSET AILERON W 6
w223 RIB AILERON W S5LH 5RH
W224 GUSSET AILERON W

w225 GUSSET AILERON W

W226 GUSSET AILERON W

w227 GUSSET AILERON W 1LH 1RH
w228 GUSSET AILERON W 3LH 3RH
w229 GUSSET AILERON W 1LH 1RH
w231 L.E. AILERON W 2
w232 T.E. AILERON W 2

12th FEBRUARY, 1990 C/RM - CD

1-9




PARTS LIST

12th FEBRUARY, 1990 C/RM - CD

PART No. PART DESCRIPTION SECTION QUANTITY
w233 STRUT — STREAMLINE W 2
W234 JURY STRUT W 2
W235 TENSION BAR W 1
W236 TENSION BAR PLATE W 4
w237 TENSION BAR PLATE W 2
SW117 JAW STRUT 2
Sw1is PIVOT STRUT 2
SW140 BRACKET ~ JURY STRUT W 4
1-10



PARTS LIST

12th FEBRUARY, 1990

PART No. PART DESCRIPTION SECTION QUANTITY
E100 SPACER E 2
E101 BEARER E 1LH 1RH
E102 STRUT E 1LH 1RH
E109 FRONT ENGINE PLATE E 1
E110 THRUST BAR E 1
E1l1 THRUST BAR E 1
E120 REAR ENGINE PLATE E 1
E121 SPACER EXHAUST BRACKET E 2
E122 EXHAUST BRACKET E 1
SE101 ANTT TORQUE TUBE E 1
C/RM - CD 1-11




COMMERCIAL ITEMS

CM No. | COMMERCIAL ITEMS LIST F/LAGE | WING | TAIL | ENGINE
CM 1 INSERT No. 01-20-10081 21

CM 2 | INSERT No. 01-20-10089 21

CM 3 | 1/4" DIA. NYLON WASHER 10

CM 4 | 3/16" DIA. PENNY WASHER 9 2

CM 5 | 1/4" DIA. PENNY WASHER - LARGE 2 8
CM 6 | 1" SADDLE 2 12

cM 7 1 1/4" DIA. SADDLE 8

CM 8 |1 3/4" DIA. SADDLE 2

CM 9 | 1/8" DIA. POP RIVET — SHORT 220 | 450 | 139

CM 10 | 1/8" DIA. POP RIVET COUNTERSUNK 2

CM 11 | 1/8" DIA. POP RIVET - MEDIUM 100 | 200 | 24

CM 12 | 3/16" DIA. POP RIVET - TSP D 612 19 20 24
CM 13 | 1/4" DIA. PENNY WASHER — SMALL 5 6 2
CM 14 | SEAT BELTS 2

CM 15 | EYEBOLT - AN42 14A

CM 16 | CLEVIS PIN 3/16" DIA. x 5/8" LONG 1 4 4

CM 17 | END CAP — 1 1/4"

CM 18 | 1/4" DIA. x 5/8" LONG CLEVIS PIN 3

CM 19 | lmm DIA. GAL. STEEL CABLE om

CM 20 | 2mm FLEXIBLE CABLE C ] 1lm 0.7m

CM 21 | FUEL CLIPS (4) SIZE 'C' - (10) SIZE 'D' 12
CM 22 | 3mm FLEXIBLE CABLE STROP 1

CM 23 | Smm DIA. NON-FLEX. CABLE & SWAGE 1

CM 24 |1/8" DIA. POP RIVET - LONG 7 2

CM 25 | lmm SOLDER NIPPLE 8

CM 26 | 2mm NICOPRESS SLEEVE 14 2

CM 27 | COTTER PIN 3/32" DIA. x 3/4" LONG 2

CM 29 | 2mm THIMBLE 10 2

CM 30 |1/16" DIA. x 1/2" LONG COTTER PIN 7 3

CM 31 | PRIMER BULB ‘ 1
CM 32 | SHACKLE RWO R6230 2 1

CM 33 | SHACKLE RWO R2820 2

CM 34 | 5/8" BORE NYLON HEADED BEARING 4
12th FEBRUARY, 1990 C/RM - CD 1-12




COMMERCTAL ITEMS

CM No. | COMMERCIAL ITEMS LIST F/LAGE | WING | TAIL | ENGINE
CM 35 | HINGE ELEVATOR — RWO R636/2 4

CM 36 | 1" BORE HEADED NYLON BEARING 6

CM 37 | INTENTIONALLY LEFT BLANK

CM 38 |7/8" BORE PLAIN NYLON BEARING 1

CM 39 | NYLON TUBE CONNECT INSERT/SADDLE 2

CM 40 | END CAPS - 1" TUBE 4

CM 41 | ROD END RF 3U 1

CM 42 | ROD END RM 3U

CM 43 | ROD END RM 4U 2

CM 44 | FORK AN161-32S

CM 45 | SAFETY RING oy 1

CM 46 | TELEFLEX 217225/1.5 —— . = & 1

CM 47 | TELEFLEX 217225/3.5 1

CM 48 | TELEFLEX 217225/5.5 ——— * - 1

CM 49 | CLEVIS 202942 5

CM 50 | CABLE CLAMP 201039 4 2

CM 51 | SHIM 201040 4 2

CM 52 | ARMOURED OUTER CABLE 2mm INSIDE 9.5m

CM 53 | CABLE IN LINE ADJUSTER 2

CM 54 | FUEL TAP ASSY. 1

CM 55 | 1/4" BSP - 1/4" HOSE END FITTING 1

CM 56 | 1/8" BSP — 3/16" HOSE END FITTING 1

CM 57 | 1/4" BORE TUBE + SPRING (FUEL LINE) 1.8m
CM 58 | 1/4" 0O/D BORE NYLON TUBE — VENT 4m
CM 59 | NEOPRENE STRIP 1/4" X 1" WIDE 0.8m
CM 60 | IN LINE FILTER 1
CM 61 | WEBBING AILERON STOP 2

CM 62 | KNOB 1

CM 63 | CHOKE LEVER 1

CM 64 | SAFETY PIN - LARGE 4

CM 65 | DRACON CORD i 1m

CM 66 | SAFETY PIN CLIPS 8 8

CM 67 | GRIPS, CONTROL STICK/FLAP LEVER 3 -

CM 68 | TENSION SPRING

12th FEBRUARY, 1990 C/RM - CD 1-13




COMMERCTAL ITEMS

12th FEBRUARY, 1990 C/RM - CD

CM No. | COMMERCIAL ITEMS LIST F/LAGE | WING | TAIL | ENGINE
CM 69 | 10" DIA. WHEEL ASSY. 1
CM 72 | COTTER PIN 1/16" DIA. x 1" LONG 2
CM 73 | RECTIFIER - FUEL SENDER 1
CM 74 | RWO R1800 PULLEY 1
CM 75 | CFM & SHADOW LOGO 2
CM 76 | BUNGEE CORD 3/8" DIA. 1m
CM 77 | PROPELLER 51"/50" 3-BLADE 1
CM 78 | CAP FUEL TANK 1
CM 79 | T-PIECE 1
CM 80 | EXHAUST/MANIFOLD SILENCER 1
CM 81 ROTAX ENGINE 503-2V (single or dual ignit;on) 1
CM 82 | SHOCK MOUNT 1
CM 83 | ZIPS 4
CM 84 | CURTIS DRAIN VALVE
CM 85 | LORD MOUNTS 150P-30 6
CM 86 | PULLEY RWO R1700 1
CM 87 | TYRE/TUBE 350 x 6
CM 88 | 6" DIA, WHEELS — HALVES, NYLITE 3
CM 89 | POLYESTER FABRIC FT-75 37m
CM 90 | CALIPER — BRAKE 2
CM 91 | BID GLASS FIBRE TAPE 150mm WIDE 40m
CM 92 | PLACARDS 1
CM 93 | BRAKE CABLES 2
CM 94 | CABLE SPLITTER 1
*CM 95 | IGNITION SWITCH 1 single
2 dual
*CM 96 | TEN STRAND WIRE LOOM (+ 1 GREEN - dual) 3m
CM 97 | UND GLASS FIBRE 25mm WIDE 13.5m
CM 98 | BID GLASS FIBRE 1m WIDE 13m
CM 99 | REDUX EPOXY FILLER 250gm + 100gm 1
CM 100 | ACCOMET 'C' ALUMINUM ETCH 1
CM 101 | SAMPLES ~ GLASSING/ACCOMET 'C'/BONDS
CM 102 | INTENTIONALLY LEFT BLANK
* Note changes in quantities for single or dual ignition engine types.
1-14




BOLT LIST

ITEM

BOLT SIZE

USED ON

F/LAGE

WING

TAIL

ENGINE

3A

3B

3C
3D

3E

3G

3H

3J

3K

3L

AN3-4A

AN3-5A

AN3-6A
AN3-7A

AN3-10A

AN3-12ZA

AN3-13A

AN3 -14A

AN3-15A

AN3-16A

ELEVATOR TELEFLEX BRACKET/BOOM
RUDDER TELEFLEX CLAMP/BOOM BRACKET
BRACKET AILERON HINGE

FUEL TANK STRAP

ELEVATOR TELEFLEX CLEMP/BOOM BRKT.
RUDDER PEDALS TANG

FLAP TELEFLEX CLAMP

RUDDER PEDAL TO HINGE

BRAKE LEVER

STARTER PULLEY

FUEL TANK FEET

ATLERON HORN TO ROD END

SECOND STICK TO CONNECT TUBE
FLAP BRACKET TO SEAT BACK

FLAP TELEFLEX BRKT. TO SEAT BACK
JURY STRUT

DRAG STRUT BRKT. TO HULL

RUDDER PEDAL TO HINGE

RUDDER HINGES TO HULL FLOOR
RUDDER TELEFLEX CLAMP TO BACK SEAT
RECTIFIER BOX

CONTROL STICK PIVOT ASSY.

ROD END TO CONTROLSTICK

TENSION BAR

JACKSHAFT HORNS

CHOKE ATTACH

ELEVATOR TELEFLEX CLAMP TO HULL
HINGE ELEVATOR

DRAG STRUT REAR

FLAP HORNS

FLAP LEVER

DRAG STRUT FRONT

THROTTLE CONNECT TUBE

CONTROL STICK - PIVOT

FIN ATTACH.

THROTTLE PIVOT

— NN N

NN = NN~

NN N

12

12th

FEBRUARY, 1990

C/RM - CD

1-15



BOLT LIST

12th FEBRUARY, 1990 C/RM - CD

ITEM [BOLT SIZE | USED ON F/LAGE |WING|TAIL| ENGINE
3P |AN3-22A | NOSEWHEEL ATTACHMENT 1

REAR HANGER TUBES TOP 2
4A  |AN4-5A HANGER TUBE BRKT. TO BOOM 4

FRONT SPAR BRKT. TO BOOM 4
4B |AN4—6A ENGINE STRUTS TOP 2

RUDDER PULLIES 2

FRONT HANGER TUBES TOP 2

PULLEY BLOCK 2

WHEEL HUBS 8

THRUST BAR 2
4C  |AN4-10A | WING BELLCRANK 4

PUSH/PULL TORQUE TUBE JACKSHAFT 2

UNDERCARRIAGE TENSION WIRE 2

PULLEY DUAL 2

SEAT BELTS 4
4D |AN4-11A | FRONT HANGER TUBES BOTTOM 2

EXHAUST BRACKET 1
4E [AN4-12A | WING BELLCRANK PIVOT 2

REAR HANGER TUBES BOTTOM 2
4F [AN4-14A | BELLCRANK RUDDER 1

EXHAUST BRACKET 2
4H |AN4-16A | DIAGONAL TUBE STARBOARD 1

LORD MOUNTS 6
4J |AN4-17A | ENGINE BEARERS TO HANGER TUBES 2
4K |AN4-20A | DIAGONAL TUBE PORT 1

FUEL PUMP 2
41 |AN4-22A | FRONT & REAR HANGER TUBES 4
4U  |AN4=23A SEAT BELTS REAR
4M | AN4-43A NOSEWHEEL 1
5K |AN5-13A STRUT BOTTOM 2
5B |AN5-27A STRUT TOP 2

1-16




BOLT LIST

12th FEBRUARY, 1990

ITEM|SIZE USED ON F/LAGE|WING | TAIL |ENGINE
5C  |ANS—43A NOSEWHEEL 2
5L |ANS-34A PROPELLER 6
NON-AN BOLTS
45 |1/4" UNC THROTTLE TUBE ASSEMBLY 2
SH |M8 x 35 lg. | EXHAUST BRACKET — ENGINE 1
WASHERS
3T |3/16" PLAIN WASHER AS REQUIRED 68 | 12 4
4Q |1/4" PLAIN WASHER AS REQUIRED 60 | 10 7
56 |5/16" PLAIN WASHER AS REQUIRED 3 2
NUTS
3R |3/16" UNF | ANCHOR NUT - TATLPLANE 12
3S |3/16" UNF | HEX NUT - NYLOC 77 | 18 | 4
3U |3/16" UNF | CASTELLATED NUT 4
3W |3/16" UNF | HEX NUT — PLAIN 1
4P |1/4" UNF HEX NUT - NYLOC 64 | 12 7
4R |1/4" UNF CASTELLATED NUT 1
4T |1/4" UNC HEX NUT - NYLOC 4
4 |1/4" UNF HEX NUT - PLAIN 1
5D |3/8" UNF CASTELLATED NUT 2
SE |5/16" UNF | HEX NUT - NYLOC 2 2 6
5F |5/16" UNF | HEX NUT - PLAIN 2
C/RM - CD 1-17




